
1 

Cairo Water Week 2023 

PROCEEDING OF SCIENTIFIC 
EXTENDED ABSTRACTS 



 

CWW2023 – CAIRO 
Cairo, 29 Oct- 2 Nov, 2023 

1 

Theme 1: Green Water for Restoring Freshwater Ecosystems and 

Adapting to Changing Climates 

Exploring The Potential of Increasing Crop Production Using Available Green 

Water in Sub-Saharan Africa. 

Saher Ayyad , Poolad Karimi, Matthias Langensiepen, Lars Ribbe, Lisa-Maria Rebelo, 

Mathias Becker 

Water Productivity for Date and Olive in Palestine. 

Ibtesam AbuAlhaija , Salam Abu Hantash 

Visualizing and Quantifying the Effect of Rigid Bank Weeds on the Flow 

Parameters. 

Ola Eraky , Mohamed Sallah Abdelmoaty 

Applying Various Indices to Evaluate the Effects of Abu Zaabal Fertilizers 
[...]
factor (EF) according to (McLennan, 2001) Nile River sediments (left figure) and Relation between 

Concentration of Cd in sediments (mgkgˉ¹) mgkgˉ¹and Water mgLˉ¹ with risk assessment code 

(RAC) (mgkgˉ¹) of samples along Nile River- mainstream(right figure). 

Acknowledgments 

The authors would like to express appreciation for the support by the China Scholarship 

Council (CSC) of the People’s Republic of China’s Ministry of Education and China 

University of Geoscience. 

References 

[1] Fielding, L., Najman, Y., Millar, I., Butterworth, P., Garzanti, E., Vezzoli, G., Barfod, D., 

Kneller, B. :The Initiation and Evolution of the River Nile. Earth and Planetary Science Letters 

2018, 489, pp. 166–178,  

[2] Stanley, D.J., Wingerath, J.G. :Nile Sediment Dispersal Altered by the Aswan High Dam: The 

Kaolinite Trace. Marine Geology 1996, 133, pp.  1–9,  

[3] Omar, M, Moussa, Ahmed. :Water Management in Egypt for Facing the Future Challenges. 

Journal of Advanced Research 2016, 7, pp. 403–412,  

[4] El-Kammar, A., Ali, B.H., El-Badry, A. :Environmental Geochemistry of River Nile Bottom 

Sediments Between Aswan and Isna, Upper Egypt. undefined 2009. 

[5] Darwish, M.A.G. : Geochemistry of the High Dam Lake Sediments, South Egypt: Implications 

for Environmental Significance. International Journal of Sediment Research 2013, 28, pp. 

544–559,  



 

118 

[6] Abou El-Anwar, E., Salman, S., Asmoay, A., Elnazer, A. :Geochemical, Mineralogical and 

Pollution Assessment of River Nile Sediments at Assiut Governorate, Egypt. Journal of 

African Earth Sciences 2021, 180, p.104227,  

[7] El Baz, SM, Khalil, M.M. :Assessment of Trace Metals Contamination in the Coastal 

Sediments of the Egyptian Mediterranean Coast. Journal of African Earth Sciences 2018, 143, 

195–200,  

[8] Alm-Eldeen, A.A., Donia, T., Alzahaby, S. :Comparative Study on the Toxic Effects of Some 

Heavy Metals on the Nile Tilapia, Oreochromis Niloticus, in the Middle Delta, Egypt. 

Environmental Science and Pollution Research 2018 25:15 2018, 25, pp.  14636–14646,  

[9] Abdelhafiz, MA, Elnazer, A.A., Seleem, E.-M.M., Mostafa, A., Al-Gamal, A.G., Salman, 

S.A., Feng, X.: Chemical and Bacterial Quality Monitoring of the Nile River Water and 

Associated Health Risks in Qena–Sohag Sector, Egypt. Environmental Geochemistry and 

Health 2021 43:10 2021, 43, pp. 4089–4104,  

[10] APHA (American Public Health Association): Standard Methods for Examination of Water 

and Wastewater.23th Ed. Washington DC, USA. 2002. 

 



 

CWW2023 – CAIRO 
Cairo, 29 Oct- 2 Nov, 2023 

119 

Multitreatment Plant 

Marco Amir Malak Nagib1, Youssef Talaat Shoukry1, Zeyad Ahmed Abdelghany1 

  

1High school, Obour STEM school, Egypt. 

(marco.2121029@stemkalubya.moe.edu.eg, youssef.2121044@stemkalubya.moe.edu.eg , 

zeyad.2121011@stemkalubya.moe.edu.eg) 

Keywords: Moringa, Reverse osmosis, Sewage, Sodium hydroxide, Sodium hypochlorite 

CWW2023 Theme: 3

ABSTRACT 

Currently, the world is suffering from a variety of dilemmas that threaten mankind’s 

survival. One of the most complex issues and perilous ones is water scarcity. As more than 

two billion humans around the planet do not have access to drinkable water, making water 

mixed with sewage and impurities their only source of water. Nevertheless, freshwater 

resources on the planet are limited to rivers and groundwater only. Therefore, alternative 

sources of fresh water must be found. Furthermore, scientific efforts are not yielding the 

intended outcomes due to the massive population growth rate, which increases the amount 

of water consumed. Researchers found that every year there is about “1.5*10^15” liters of 

sewage water produced. Some of it is discharged into rivers around the world which 

contributes to increasing the toxins in drinking water. Hence, we aspire to spread around 

purified sewage water valid for human use. This can be accomplished by carrying the water 

through several processes including chemical, biological, and physical treatments. Using red 

bricks, sand, gravel, and charcoal as a primary treatment. Then, Using Moringa seeds to get 

rid of the heavy metals. After that, treating the water using sodium hydroxide and sodium 

hypochlorite to remove organic matter and microorganisms respectively. Lastly, we carry 

out reverse osmosis to remove the rest of chemicals and harmful elements, producing water 

free of impurities and poisonous materials. By comparing the water parameters before and 

after the purification processes, an enormous change is observed, making it the first infinite 

water reuse process. 

Table 1: Prices of Materials 
No. (Quantity) Item Price 

4 Acrylic box(S) 200L.E 

2*0.1*0.01 (m) wood 20L.E 

1 Reverse Osmosis system 120L.E 

1 Water pump motor 100L.E 

5 Water taps 50L.E 

1 Silicon 30L.E 

1 Filtration paper 1L.E 

0.25 Kg Charcoal 5L.E 

2 Super glue 10L.E 

1 Water pipe 10L.E 

1 Moringa seed 1L.E 

0.0016 Kg Sodium hydroxide 1L.E 

0.01L Sodium hypochlorite 1L. E 

1 Paint 20L.E 

mailto:marco.2121029@stemkalubya.moe.edu.eg
mailto:youssef.2121044@stemkalubya.moe.edu.eg
mailto:zeyad.2121011@stemkalubya.moe.edu.eg


 

120 

Table 2: Water parameters 

Parameters pH 

(Power 

of 

hydrog

- en) 

TDS 

(Total 

Dissolv -

ed 

Solids) 

TSS 

(Total 

Suspe

nd- ed 

Solids) 

COD 

(Chemi -

cal 

Oxygen 

Deman 

d) 

BOD 

(Biochemi -

cal 

Oxygen 

Demand) 

Coliform Water 

hardness 

Unpurified 

water 

5.1 875 

ppm 

708 

ppm 

456 

mg/L 

148 mg/L 14000 

(MPN/1

00 

ml) 

4.19 

mg/L 

Purified 

water 

7.2 0.000001

7 ppm 

Null 11mg/L 3.8 mg/L Null <0.1 

mg/L 

 

  
Figure 1: Real photograph of the prototype Figure 2: Titration graph 

Acknowledgment 

We would like to express our sincere appreciation to Dr. Shimaa Sobhy, our chemistry 

teacher, for her invaluable support, guidance, and expertise throughout our project. Her 

contributions have been instrumental in shaping our research and helping us achieve our 

goals. 

References 

[1] Amagloh, F., & Benang, A. (2009). Effectiveness of Moringa oleifera seed as coagulant for 

water purification. African Journal of Agricultural Research, 4(1), 119–123. 

https://academicjournals.org/journal/AJAR/article-full-text- pdf/54DC6B937957 

[2] Gencel, O., Kazmi, S. M. S., Munir, M. J., Sutcu, M., Erdogmus, E., & Yaras, A. (2021). 

Feasibility of using clay-free bricks manufactured from water treatment sludge, glass, and 

marble wastes: An exploratory study. Construction and Building Materials, 298, 123843. 

https://doi.org/10.1016/j.conbuildmat.2021.123843 

[3] Joo, S. H., & Tansel, B. (2015). Novel technologies for reverse osmosis concentrate treatment: 

A review. Journal of Environmental Management, 150, 322–335. 

https://doi.org/10.1016/j.jenvman.2014.10.027 

[4] Lee, S., Boo, C., Elimelech, M., & Hong, S. (2010). Comparison of fouling behavior in forward 

osmosis (FO) and reverse osmosis (RO). Journal of Membrane Science, 365(1-2), 34–39. 

https://doi.org/10.1016/j.memsci.2010.08.036 

[5] Muga, H. E., & Mihelcic, J. R. (2008). Sustainability of wastewater treatment technologies. 

Journal of Environmental Management, 88(3), 437–447. 

https://doi.org/10.1016/j.jenvman.2007.03.008 

 

 

 

 

 

 

 

 

T
h

e 
p

H
 o

f 
th

e 
so

lu
ti

o
n

 

Amount of NaOH solution added in (ml) 

https://academicjournals.org/journal/AJAR/article-full-text-pdf/54DC6B937957
https://academicjournals.org/journal/AJAR/article-full-text-pdf/54DC6B937957


 

121 

[6] Napacho, Z. A., & Manyele, S. V. (2010). Quality assessment of drinking water in Temeke 

District (part II): Characterization of chemical parameters. African Journal of Environmental 

Science and Technology, 4(11), 775–789. https://doi.org/10.4314/ajest.v4i11.71349 

[7] Nir, O., Sengpiel, R., & Wessling, M. (2018). Closing the cycle: Phosphorus removal and 

recovery from diluted effluents using acid resistive membranes.Chemical Engineering Journal, 

346, 640–648. https://doi.org/10.1016/j.cej.2018.03.181 

[8] Organization, W. H., & WHO. (2004). Guidelines for Drinking-water Quality. In Google Books. 

World Health Organization. https://books.google.com.eg/books?hl=en&lr=&id=SJ76COTm- 

nQC&oi=fnd&pg=PR15&dq=drinking+water+quality&ots=V9vVpfT5_g&sig=Gw 

z9wKYzWyXf6TILZTLBWCTFY7s&redir_esc=y#v=onepage&q=drinking%20wa 

ter%20quality&f=false 

[9] Sue, K., & Arai, K. (2004). Specific behavior of acid–base and neutralization reactions in 

supercritical water. The Journal of Supercritical Fluids, 28(1), 57–68. 

https://doi.org/10.1016/s0896-8446(03)00010-x 

[10] Wang, Y., Wu, T., Huang, J., Liu, Y., & Huang, J. (2020, May). Application research of waste red 

brick in water treatment. In IOP Conference Series: Earth and Environmental Science (Vol. 

514, No. 3, p. 032055). IOP Publishing. 

[11] Xiong, B., Piechowicz, B., Wang, Z., Marinaro, R., Clement, E., Carlin, T., Uliana, A., Kumar, 

M., & Velegol, S. B. (2017). Moringa oleifera f-sand Filters for Sustainable Water Purification. 

Environmental Science & Technology Letters, 5(1), 38–42. 

https://doi.org/10.1021/acs.estlett.7b00490 

[12] Zumdahl, S. S., Zumdahl, S. A., Decoste, D. J., & Adams, G. M. (2018). Chemistry. Cengage 

Learning. 

 

https://books.google.com.eg/books?hl=en&lr&id=SJ76COTm-nQC&oi=fnd&pg=PR15&dq=drinking%2Bwater%2Bquality&ots=V9vVpfT5_g&sig=Gwz9wKYzWyXf6TILZTLBWCTFY7s&redir_esc=y%23v%3Donepage&q=drinking%20water%20quality&f=false
https://books.google.com.eg/books?hl=en&lr&id=SJ76COTm-nQC&oi=fnd&pg=PR15&dq=drinking%2Bwater%2Bquality&ots=V9vVpfT5_g&sig=Gwz9wKYzWyXf6TILZTLBWCTFY7s&redir_esc=y%23v%3Donepage&q=drinking%20water%20quality&f=false
https://books.google.com.eg/books?hl=en&lr&id=SJ76COTm-nQC&oi=fnd&pg=PR15&dq=drinking%2Bwater%2Bquality&ots=V9vVpfT5_g&sig=Gwz9wKYzWyXf6TILZTLBWCTFY7s&redir_esc=y%23v%3Donepage&q=drinking%20water%20quality&f=false
https://books.google.com.eg/books?hl=en&lr&id=SJ76COTm-nQC&oi=fnd&pg=PR15&dq=drinking%2Bwater%2Bquality&ots=V9vVpfT5_g&sig=Gwz9wKYzWyXf6TILZTLBWCTFY7s&redir_esc=y%23v%3Donepage&q=drinking%20water%20quality&f=false


 

CWW2023 – CAIRO 
Cairo, 29 Oct- 2 Nov, 2023 

122 

Meta bacteria: An investigation of the potential of microorganisms to 

treat dairy wastewater and generate biohydrogen 

Shimaa S. Elsayed*1, Omar M. Elsayed1 and Kareem M. AbdelKader1
 

1 Obour STEM School, Egypt.  

(shimaa.sobhy@stemkalubya.moe.edu.eg, omar.2121021@stemkalubya.moe.edu.eg, 

kareem.2121027@stemkalubya.moe.edu.eg) 

Keywords: Biohydrogen, Biological treatment, Bioremediation, Dairy wastewater, 

Sustainability 

CWW2023 Theme: 3 

ABSTRACT 

Dairy production is a significant contributor to the global water crisis due to the large amount 

of wastewater generated in the industry. In many parts of the world, dairy processing plants 

lack proper wastewater treatment facilities, leading to the discharge of untreated or partially 

treated wastewater into nearby water bodies. This practice can have severe environmental 

and public health consequences, including water pollution and the spread of waterborne 

diseases; hence, numerous technologies and methods have been developed to achieve the 

best possible outcome for treated dairy wastewater like coagulation, screening, filtration, and 

chlorination. However, they did not prove high efficiency with dairy wastewater. Biological 

treatment processes such as bioremediation, activated sludge, and aerated lagoons have been 

proven to be the most suitable treatment methods. Bioremediation is a novel technique that 

is based on the use of microbes or their enzymes to restore a contaminated environment to 

its natural state. It can be applied in two ways: In Situ and Ex Situ. 

In Situ, Bioremediation is the most common method of bioremediation, which involves 

ejecting the bacterial medium into the local site of the treated wastewater present in the dairy 

effluents. However, Ex Situ Bioremediation, which we used in our research, is more efficient 

and requires less time. Microorganisms utilized in bioremediation may be indigenous to the 

polluted region or isolated from other sources and transported to the contaminated location. 

A laboratory model was developed to investigate the capacity of several well-adapted local 

microorganisms (bacteria and fungus) isolated from dairy wastewater to break down organic 

nutrients and enhance the physicochemical quality of dairy wastewater. The model was 

reinforced with natural filtering medium (rice straw and activated carbon). 

We did not just treat the dairy wastewater; however, we started investigating a method that 

can harness the wastewater and use it as a source of energy, which was biohydrogen. 

Biohydrogen production can be classified into biophotolysis of water using cyanobacteria 

and green algae, dark fermentation using anaerobic bacteria, photo fermentation using 

photosynthetic bacteria, and microbial electrolysis cell (MEC) using wastewater to produce 

hydrogen using a membrane between an anode and a cathode in an MEC configuration. 

Photo fermentation is the process we chose, which depends on converting most organic acids 

or VFA to biohydrogen and carbon dioxide under anaerobic conditions with illumination. 

The major enzymes responsible for the biohydrogen metabolism in purple non-sulfur 

mailto:shimaa.sobhy@stemkalubya.moe.edu.eg
mailto:omar.2121021@stemkalubya.moe.edu.eg
mailto:kareem.2121027@stemkalubya.moe.edu.eg


 

123 

bacteria are nitrogenase and hydrogenase. The light-harvesting vesicular, lamellar, and 

stacking photosynthetic pigments (antenna pigments) are found in the PNS bacteria's 

photosynthetic system, which is in the cell membrane. Rhodobacter sphaeroides is an ideal 

candidate for photo-fermentative hydrogen production due to its unique features, including 

efficient light harvesting, high hydrogen production rate, organic acid production, and 

environmental stress tolerance. Rhodobacter sphaeroides has a high efficiency of light 

harvesting due to its unique pigment composition, which enables it to capture a broad range 

of light wavelengths. 

The wastewater samples were collected from the Obour Land dairy factory in Al-Obour City, 

with a concentration of 40% v/v. They were stored at 4oC inside an ice box and transferred 

immediately to the laboratory for further experiments. The bacteria were isolated from the 

factually of agriculture at Ain Shams University. The untreated dairy wastewater was 

initially filtered through cotton wool, sterilized at 120oC for 20 min, and then filtered with a 

narrow pore paper filter. 

The biomass of actively developing cells was generated to examine the biodegradation 

efficiency of the microbial isolates. Each isolate's active developing culture was washed 

three times with sterile deionized water and centrifuged at 10,000 rpm for 10 minutes to get 

a moist pellet. The pellet was resuspended in sterile deionized water until the turbidity 

reached or exceeded the McFarland 0.5 Standard. After inoculation, flasks were incubated 

at 35C on a rotary shaker for 24–48 h. After incubation, single pure colonies were suspended 

in nutrient broth containing 10% (v/v) glycerol and stored at -4C for identification and 

further experiment. 

Photoheterotrophic bacteria of Rhodobacter sphaeroides O.U. 001 were cultivated on Van 

Neil’s medium containing Dipotassium hydrogen phosphate, Magnesium Sulphate, Yeast 

Extract, and Final pH (at 25°C). The biodegradation process involves oxidation-reduction, 

adsorption processes, ion exchange, and chelation reactions, which result in metal 

accumulation. With the right nutritional and environmental conditions, native 

microorganisms or bio-augmentation can accelerate hydrocarbon biodegradation. 

Table 1. Biohydrogen generation results 
 

Inoculum 

Concentration 

(g dry wt./l) 

H2 Production Rate 

(l/l/h) 

pH Final 

 

COD Loss 

(%) 

Light Conversion 

(%) 

Biomass 

Increase 

(g/l) 

0.35 0.152 7.1 21 7.9 1.2 